
Drinking Water Quality Management System 

Operational Plan 
 
 
 
 

 

 
DRYDEN DRINKING WATER SYSTEM 

250 WILDE ST. 

DRYDEN, ON 

P8N 1N9 



 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 2 of 66 

 

This Operational Plan for the Dryden Drinking Water System will become effective on the 1st day 
of February 2010. 

Table of Revisions 
 

Date Element Description of Revisions to Version #15 

May 16, 2025 Various Remove the name “Dean Walker” 

May 16, 2025 22 Remove “Cell: 221-9480” beside Waterworks Manager 

May 16, 2025 4 Added “Blake Poole – Director of Public Works “as Designated 
QMS Representative 

May 16, 2025 6 Added “City Owned” to Golf Course  

May 16, 2025 6 Remove the word “Secondary “in front of Chlorination 
[...]
the supply of drinking water. The highlights of this Operational Plan for this Quality Management 

system will be readily available in hard copy at the Public Works office, or it can be accessed on 

the City of Dryden website (www.dryden.ca). Copies are also kept at Dryden City Hall and the 

Water Treatment Plant. 

The Drinking Water Quality Management System will be implemented by the city to effectively 

minimize and manage any potential risks to drinking water quality and safety. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

http://www.dryden.ca/


 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 7 of 66 

 

3 - Commitments and Endorsement 
 

 

The owner and top management of the operating authority are committed to the 

implementation, maintenance and continual improvement of a QMS that meets the 

requirements of the standard. 

Proof of commitment and endorsement is demonstrated by the Owner and Top Management in 

the following ways: 

A. The Owner - Endorsement of the Operational Plan from the Owner (Mayor/Council) shall 

be obtained by approval of a Council report requesting endorsement and demonstrated 

by a certified Council resolution. The certified Council resolution is provided in Appendix 

“H”. Commitment is evidenced by the resources provided for the implementation, 

maintenance, and continual improvement of this Operational Plan and the QMS. 

B. Owners Representative – The CAO is the owner’s representative. 

C. Top Management - Endorsement of the Operational Plan from Top Management is 

demonstrated by signatures of the Director of Public Works and the QMS 

representative below: 

 
 
 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 8 of 66 

 

4 - Designated QMS Representative 
 

 

The City of Dryden has designated two individuals as QMS representatives. 

Designated QMS Representative 

Name: Blake Poole 

Position: Director of Public 

Works 

QMS Representative (Alternate) 

Name: William Aho 

Position: Chief Plant Operator / Overall Responsible Operator (ORO) 
 
 

The QMS representative, in conjunction with the Overall Responsible Operator, will establish, 
implement and maintain the policies, processes and procedures required for the QMS. In 
addition, the QMS representative will report on the performance of the QMS and any need for 
improvement to top management through regular Council meetings once within a calendar year. 

 
5 - Documents and Records Control 

 

 

In accordance with the requirements of the DWQMS procedures are in place for Document and 

Record Control. These procedures describe how documents and records are controlled and are 

attached as Appendix “A” at the end of this document. 

 
6 - Drinking Water System 

 

 

The Dryden Water System is owned and operated by The Corporation of The City of Dryden and 

serves the urban citizens of Dryden. The City of Dryden is in Northwestern Ontario, on Highway 

17, midway between Winnipeg and Thunder Bay. 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 9 of 66 

 

Source Water: 
 

The raw water source for the City of Dryden is Wabigoon Lake, which is part of the Wabigoon 

chain of lakes. There are roughly ten lakes and rivers in the system, which is approximately 70 

kms in length. Approximately 5 kms downstream of the intake there is a dam located on the 

Wabigoon River at the Pulp and Paper Mill. This dam regulates and controls the depth of the 

lake, which makes it a very reliable source. The lake has a clay base and is relatively shallow. The 

maximum depth is reported to be approximately 14.8 meters. The average depth is between 3.7 

– 5.5 meters. Raw water quality can be characterized as having high levels of turbidity (5.49 – 

36.2 NTU) and color (14 – 78 TCU). These results were taken over a five-year period, from 2019 

to the end of 2023. Temperature fluctuates between 0.5˚ C in the winter months, to 23˚ C in the 

summer. Generally, because of the clay and silt in the water, floc formation is usually quite 

rapid and easy to accomplish with alum. 

Bacteriological results from 2022 & 2023, for E. Coli, range from zero in the winter months to 5.0 

CFU/100 in the summer months. Total coliforms range from zero in the winter to up to 79 

CFU/100 in the summer months. 

Events: 
 

Due to the shallow depth of the lake, vertical turnover in spring and fall usually goes unnoticed. 

Although, it has been noted in the past, on a couple of occasions, depending on the severity 

and direction of the wind, a slight rise in the raw water temperature and an increase in the 

solids loading on the treatment units. Usually, it only lasts for a day or two and can be corrected 

by making the appropriate physical or chemical adjustments to the treatment process, which is 

the same response for algae blooms and high south winds in the summer months. Refer to 

Section VII, page 2, in the WTP Operations Manual for Reference. Additionally, because of the 

cold-water temperatures in the winter months some minor chemical adjustments must be 

made in the process. 

Threats: 
 

Potential sources of raw water contamination include spills from highway or rail mishap, and 

high rainfall causing pesticide runoff and septic system surcharge from the Golf and Curling Club. 

The threat of only having a single raw water feed line to the plant has been significantly reduced 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 10 of 66 

 

with the twinning of the raw water line. A second raw feed line has been installed to provide 

redundancy to most of the system but there still remains only one intake line to the Raw Water 

pump-house and one inlet line to the Water Treatment Plant. The pump house is located on a 

secluded, unpopulated area of the golf course, close to a public beach, so the potential for 

vandalism or damage by fire is a concern. The pump house also houses the city owned golf 

course irrigation equipment and golf course maintenance personnel have limited access, so 

security issues are not a concern. 

 

Operational Challenges: 
 

Wabigoon Lake provides a good consistent supply of source water. The installation of a second 

raw water line now provides redundancy and helps to ensure that the City is able to receive 

the quantity of raw water it will need to meet its demands. 

Treatment System: 

Raw water is presently drawn from Wabigoon Lake, through a 450mm diameter, schedule 80 polyethylene 

pipe. It extends approximately 150 meters into the lake and supplies raw water via gravity, to the Low Lift 
pumping station. The water passes through two screens (one course & one fine) before entering the 

station. 

The Low Lift pumping station houses three 60 Hp vertical turbine pumps (2 – duty & 1 – back-up), 

each with a capacity of 80 L/s. There is also a 100 Hp diesel emergency pump with a capacity of 

80 L/s. A Back-up generator with an Automatic Transfer switch has also been installed, (June 

2015), to provide electrical power to the pumps. The generator will supply power for heating and 

lights as well. The raw water is pumped from the Low Lift to the Water Treatment Plant through 

approximately 2 kilometers of 400mm diameter, class 150 asbestos-cement pipe and 2 Km of 400 

mm HDPE/C900 that has been installed to provide redundancy. Valves have also been installed 

on the new line as well as the existing line. These valves will allow for isolation of either line in 

case of needed repairs. The Water Plant will still be able to operate with one line available. 

Treatment (coagulation, flocculation, sedimentation): 
 

Raw water enters the plant through a 400mm steel pipe, which is reduced to 300mm after a 

short distance. Alum is added at this time for coagulation. The water then passes through a 

250mm Mag-meter for flow measurement. Downstream of the Mag-meter, the flow is then 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 11 of 66 

 

equally distributed to two Infilco Solids Contact Units. As it enters the lower part of the central 

hood, Polymer (8181) is added to add weight and strengthen the floc. The mixture of water and 

floc is lifted up through the central hood by a variable speed Impellor and discharged into the 

main mixing chamber where reactions are brought to completion. Some water and suspended 

particulate enter the lower end of the central hood for recirculation and contact with incoming 

raw water. New floc formation is encouraged by contact with these previously formed 

flocculates. The rest of the water enters the outer settling section. The lighter floc is kept 

suspended and clarified water rises to the outlet flume above. The heavier floc settles and is 

carried along the bottom by a rotating scraper to sludge pits, where it is drained off through 

automatic blowdown valves to the sanitary sewer. Before the clarified water leaves the unit, it 

is mixed with Hydrated Lime to bring the PH back up to the desired level. 

 
Filtration: 

 
The clarified water then travels to one of the four “dual media” rapid sand filters. As the water 

passes down through the anthracite and fine sand particles (.45mm-.55mm), any light floc or 

carryover from the SCU’s will be removed, leaving crystal clear colorless water, with turbidity 

down around the .040 -.070-ntu ranges. Each filter is equipped with a turbidity sensor and a filter 

to waste valve. In the event the turbidity rises above a desired level (.3 ntu) the operator will get 

a high turbidity alarm and the filter to waste valve will open, draining the filter to the waste line 

instead of the Clearwell, minimizing chance of contamination. The clean filtered water flows to 

the 586 M3 Clear- well, then to the 6,535 M3 underground storage reservoir and finally to the 

382 M3 Pump-well, which is approximately 48 Hrs. of supply. 

 
 

Chlorination / Disinfection: 
 

Chlorine, in the gas form, is used for primary disinfection. It is added to the treated water 

in the Clear-Well before entering the Reservoir, ensuring that any potentially harmful 

organisms are destroyed prior to storage and distribution to consumers. 

Disinfection is accomplished by adding sufficient chlorine at the treatment plant to maintain a 

good residual throughout the entire distribution system. 

 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 12 of 66 

 

 
Process Waste Management: 

 
Filter backwash and wastewater enters two backwash clarifier-settling basins. Wastewater is 

settled out for a predetermined set time and is decanted to the receiving stream, which in this 

case is Milanese Lake. The heavier settled solids are pumped to the sanitary sewer. 

 
Distribution System: 

Treated water flows from the reservoir to the Pump-well. The Pump-well is equipped with three 

– 50 Hp vertical turbine pumps, each with a capacity of 68L/s. The pumping strategy consists of 

one variable speed drive pump continuously running to provide a system pressure of 42 – 45psi 

in the distribution system at the treatment plant. A pressure sensor monitors the system and 

signals the vertical turbine pumps to maintain the set pressure. A second pressure sensor has 

been installed to provide redundancy. A second variable speed pump activates when the duty 

pump cannot sustain the target pressure. A third variable speed pump provides redundant 

capacity, and there is also a diesel driven emergency pump on standby. 

Prior to the water leaving the plant, the chlorine residual and turbidity levels are measured 

through on-line analyzers. 

The distribution network consists of approximately 60 km of piping fed from the water treatment 

plant and consists of 40 km of cast iron, 15.5 km of ductile cast iron, 1.5 km of PVC, .1 km of 

HDPE and 2 km of smaller diameter copper. The sizes range from 150mm to 250mm for 

distribution mains, 300mm and 400mm feeder mains, and copper mains of 25mm to 50mm 

diameter. Within the system there are 838 valves and 314 fire hydrants. Most fire hydrants have 

isolation valves. The distribution system also provides potable water to the Pulp and Paper Mill. 

The mill has its own fire protection system. There are no elevated storage tanks or booster 

stations in the system. 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 13 of 66 

 

Barriers to Microbiological Pathogens: 

The following processes remove potentially pathogenic organisms: 
 

1. Coagulation / Flocculation / Sedimentation 
 

2. Filtration 
 

3. Chlorination (primary disinfection) 
 

4. Distribution system chlorine residual (secondary disinfection) 

Analyses: 

Ontario Regulation 170/03 and the current Municipal Drinking Water License issued by the 

Ministry of Environment, Conservation & Parks (MECP) dictate the sampling and monitoring 

requirements for this system. Water quality is tested throughout the treatment process and 

from dedicated locations throughout the distribution system. 
 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 14 of 66 

 

 
 
 
 
 
 
 
 
 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 15 of 66 

 

7 - Risk Assessment: 
 

A risk assessment is performed for all events that are deemed to be controllable and the 

hazardous results of which are measurable. Controllable events are those that may be 

prevented through the actions of an operator. 

At least once every calendar year, QMS representatives will conduct a review of the 

currency of information and validity of the assumptions used in the risk assessment.  

Once every 36 months a full risk assessment will be completed with representatives from 

the Water Treatment & Water Distribution operations as well as the QMS reps. 

The purpose of the risk assessment is to: 
 

identify potential hazardous events and associated hazards, 
 

 assess the risks associated with the occurrence of the hazardous events, 
 

 rank the hazardous events according to the associated risk, 
 

 identify control measures to address the potential hazards and hazardous events, 
 

 identify critical control points, and 
 

 identify response procedures when an identified risk cannot be controlled. 
 

 Consideration of the potential hazardous events and associated hazards from the MECP 

document titled “Potential Hazardous Events for Municipal Residential Drinking Water 

Systems” is included in the risk assessment process. 

Each controllable event is assigned a numeric value ranging from 1 to 5 in three different 

categories: likelihood, severity, and detectability. The three assigned numbers for each event 

are then added to determine the overall risk value. Any result that reaches 7 or higher is 

considered a Critical Control Point (CCP). 

 
 
 
 
 



 
 

 
 

 DWQMS Operational Plan - Revised May 16, 
2025 

Version-15 Page 16 of 66 

 

8 - Risk Assessment Outcomes: 
 

The City of Dryden has established, implemented and maintains this procedure to determine 

what potential hazards and critical control points exist in the Water Treatment and Distribution 

System. 

The Risk Assessment Team consists of the Director of Public Works, the Chief Plant Operator 

(ORO) and could also include operations staff as required. 

The Risk Assessment procedure is conducted every calendar year or more frequently if a 

significant process changes or upgrade has occurred. 

 

The process for hazard analysis includes an assessment of each process step and/or activity and 

identification of hazards that are potentially present or possible at each process step and/or 

activity. 

Once hazards are identified, the next step is the determination of critical control points (CCPs). 
 

This process involved a risk assessment by prioritizing hazards and identifying points where 